
Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 1 of
70

Vijay Kulkarni (Chairman
SEAC-I)

Agenda of 203rd Meeting of State Level Expert Appraisal Committee-1 (SEAC-1)
SEAC Meeting number: 203rd (Day-3) Meeting Date August 11, 2021

Subject: Environment Clearance for Proposed Capacity Expansion of Integrated Paint Manufacturing Facility at Lote
Parshuram Industrial Area, MIDC, Tal: Khed, Dist.: Ratnagiri, Maharashtra
Is a Violation Case: No

1.Name of Project Proposed Capacity Expansion of Integrated Paint Manufacturing Facility at Lote Parshuram
Industrial Area, MIDC, Tal: Khed, Dist.: Ratnagiri, Maharashtra

2.Type of institution Private
[...]
properly collected and treated so as to confirm to the standards prescribed by MoEF&CC and CPCB.
7) PP to provide First Aid facility at the proposed mining site.
8) PP to implement mine closure plan as approved by the competent Authority. PP to provide dry wall of around one
meter along with barbed wire fencing to the mining lease area to ensure safety of animals and humans.
9) The mining lease holder shall, after ceasing mining operations, undertake re-grassing the mining area and any other
area which may have been disturbed due to their mining activities and restore the land to a condition which is fit for
growth of fodder, flora, fauna etc.
10) PP to obtain all necessary NOC’s/Permissions from the competent Authority before commencing any work on
proposed site.
11) PP to ensure that no mining shall be done below the depth as approved in the mining plan.
12) PP to ensure that, the quarrying is proposed above the level of aquifer to avoid the ground water
contamination/degradation of water quality of aquifer. PP to take adequate measures/precautions to avoid contamination
/degradation of ground water.
13) PP to ensure no water stream is diverted/altered due to proposed quarrying activity.
14) PP to ensure that mining/ loading activity shall be restricted to day hours’ time only. No mining activity shall be
carried out after sunset and before sun rise.
15) PP to provide adequate channels to guide the rain water to reach the mined pit and to avoid any unforeseen incident.
16) PP to ensure that there is no damage to any fauna and its nesting close to the proposed mining area.
17) PP to ensure that adequate measures like maintenance of roads, sprinkling of water and plantation is carried out to
reduce the dust particulate matter pollution.
18) PP to ensure that public roads are not used for parking purpose. Parking shall be on pre decided place only.
19) The transportation shall be carried out through the covered trucks only and the vehicles carrying the mineral shall
not be overloaded.
20) PP to provide solar energy, Gents/Ladies sanitation, safe drinking water facility in the Z.P. School in nearby villages
from their CER funds of Rs. 6.5 Lakhs in consultation with the District Authority.

FINAL RECOMMENDATION
SEAC-I have decided to recommend the proposal to SEIAA for Prior Environmental clearance subject to above conditionsSE

AC-A
GENDA-00

00
00

04
59



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 25
of 70

Vijay Kulkarni (Chairman
SEAC-I)

Agenda of 203rd Meeting of State Level Expert Appraisal Committee-1 (SEAC-1)
SEAC Meeting number: 203rd (Day-3) Meeting Date August 11, 2021

Subject: Environment Clearance for Establishment of Proposed Synthetic Organic Chemicals Manufacturing Facility By
Vinati Organics Limited at Plot No. L-2/1, L-2/2, Additional MIDC Mahad, Dist: Raigad, Maharashtra
Is a Violation Case: No

1.Name of Project Establishment of Proposed Synthetic Organic Chemicals Manufacturing Facility By Vinati
Organics Limited at Plot No. L-2/1, L-2/2, Additional MIDC Mahad, Dist: Raigad, Maharashtra

2.Type of institution Private
3.Name of Project Proponent Vinati Organics Limited
4.Name of Consultant Aditya Environmental Services Pvt. Ltd.
5.Type of project Industrial project
6.New project/expansion in existing
project/modernization/diversification
in existing project

New project

7.If expansion/diversification,
whether environmental clearance
has been obtained for existing
project

Not applicable

8.Location of the project Plot No. L-2/1, L-2/2, Additional MIDC Mahad, Dist: Raigad, Maharashtra
9.Taluka Mahad
10.Village Kalij village
Correspondence Name: Mr. Jayesh Ashar
Room Number: --
Floor: --
Building Name: --
Road/Street Name: --
Locality: --
City: --
11.Whether in Corporation /
Municipal / other area In Additional Mahad MIDC

12.IOD/IOA/Concession/Plan
Approval Number

Plot possession letter
IOD/IOA/Concession/Plan Approval Number: Plot possession letter
Approved Built-up Area: 29810

13.Note on the initiated work (If
applicable) Not applicable

14.LOI / NOC / IOD from MHADA/
Other approvals (If applicable) Plot possession letter

15.Total Plot Area (sq. m.) 100054
16.Deductions Not applicable
17.Net Plot area Not applicable

18 (a).Proposed Built-up Area (FSI &
Non-FSI)

a) FSI area (sq. m.): Not applicable
b) Non FSI area (sq. m.): Not applicable
c) Total BUA area (sq. m.): 29810

18 (b).Approved Built up area as per
DCR

Approved FSI area (sq. m.): Not applicable
Approved Non FSI area (sq. m.): Not applicable
Date of Approval: 08-05-2018

19.Total ground coverage (m2) 43655
20.Ground-coverage Percentage (%)
(Note: Percentage of plot not open
to sky)

Not applicable

21.Estimated cost of the project 5540000000

22.Number of buildings & its configuration

SE
AC-A

GENDA-00
00

00
04

59



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 26
of 70

Vijay Kulkarni (Chairman
SEAC-I)

Serial
number Building Name & number Number of floors Height of the building (Mtrs)

1 Not applicable Not applicable Not applicable

23.Number of
tenants and shops Not applicable

24.Number of
expected residents /
users

Not applicable

25.Tenant density
per hectare Not applicable

26.Height of the
building(s)
27.Right of way
(Width of the road
from the nearest fire
station to the
proposed building(s)

as per MIDC norms

28.Turning radius
for easy access of
fire tender
movement from all
around the building
excluding the width
for the plantation

as per MIDC norms

29.Existing
structure (s) if any Not applicable. Proposed project is new establishment.

30.Details of the
demolition with
disposal (If
applicable)

Not applicable

31.Production Details
Serial

Number Product Existing (MT/M) Proposed (MT/M) Total (MT/M)

1 Para Amino Phenol -- 36000 TPA 36000 TPA
2 Nitrobenzene -- 40000 TPA 40000 TPA
3 Hydrogen -- 3200 Nm3/hr 3200 Nm3/hr
4 Cogen plant -- 14 MW 14 MW

5 Ammonium Sulphate
(By- product) -- 33000 TPA 33000 TPA

6 Aniline (By- product) -- 3500 TPA 3500 TPA

7 Ortho amino phenol
(By- product) -- 900 TPA 900 TPA

32.Total Water RequirementSE
AC-A

GENDA-00
00

00
04

59



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 27
of 70

Vijay Kulkarni (Chairman
SEAC-I)

Dry season:

Source of water MIDC
Fresh water (CMD): 4025 cmd
Recycled water -
Flushing (CMD): Not applicable

Recycled water -
Gardening (CMD): Not applicable

Swimming pool
make up (Cum): Not applicable

Total Water
Requirement (CMD)
:

4795 cmd

Fire fighting -
Underground water
tank(CMD):

Not applicable

Fire fighting -
Overhead water
tank(CMD):

Not applicable

Excess treated water Recycle water- 770 cmd

Wet season:

Source of water Not applicable
Fresh water (CMD): Not applicable
Recycled water -
Flushing (CMD): Not applicable

Recycled water -
Gardening (CMD): Not applicable

Swimming pool
make up (Cum): Not applicable

Total Water
Requirement (CMD)
:

Not applicable

Fire fighting -
Underground water
tank(CMD):

Not applicable

Fire fighting -
Overhead water
tank(CMD):

Not applicable

Excess treated water Not applicable
Details of Swimming
pool (If any) Not applicable

33.Details of Total water consumed
Particula

rs Consumption (CMD) Loss (CMD) Effluent (CMD)

Water
Require

ment
Existing Proposed Total Existing Proposed Total Existing Proposed Total

Domestic -- 15 15 -- 3 3 -- 12 12
Industrial
Process -- 45 45 -- 25 25 -- 20 + reaction

water 119
20 + reaction

water 119
Cooling
tower &

thermopa
ck

-- 4652 4652 -- 4004 4004 -- 648 648

Gardening -- 83 83 -- 83 83 -- 0 0

SE
AC-A

GENDA-00
00

00
04

59



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 28
of 70

Vijay Kulkarni (Chairman
SEAC-I)

 

34.Rain Water
Harvesting
(RWH)

Level of the Ground
water table: --

Size and no of RWH
tank(s) and
Quantity:

2 x 300 cu.m

Location of the RWH
tank(s): within plot

Quantity of recharge
pits: --

Size of recharge pits
: --

Budgetary allocation
(Capital cost) : --

Budgetary allocation
(O & M cost) : --

Details of UGT tanks
if any : --

 

35.Storm water
drainage

Natural water
drainage pattern: --

Quantity of storm
water: --

Size of SWD: --

 

Sewage and
Waste water

Sewage generation
in KLD: 12 cmd

STP technology: Not applicable
Capacity of STP
(CMD): --

Location & area of
the STP: --

Budgetary allocation
(Capital cost): --

Budgetary allocation
(O & M cost): --

36.Solid waste Management
Waste generation in
the Pre Construction
and Construction
phase:

Waste generation: Minor quantity of construction waste will be generate.
Disposal of the
construction waste
debris:

Construction waste will be disposed off as per norms.

Waste generation
in the operation
Phase:

Dry waste:
Fly Ash: 134 TPD, Rubber, Hand gloves, PVC shoes, Tarpaulin, Hose
pipes: 2 TPA, Insulating material, cladding: 1 TPA, Iron scrap, Glass,
Paper, Plastic bottles etc: 5 TPA

Wet waste: --

Hazardous waste:
Used/ Spent Oil: 1 KLPA, Exhaust Air or Gas cleaning residue: 2 TPA,
Chemical sludge from waste water treatment and MEE salts: 2700 TPA,
Discarded Drums, carboys etc: 1000 Nos/ annum, Process wastes,
residues and sludge (Paint cans, brush etc): 1 TPA

Biomedical waste (If
applicable): --

STP Sludge (Dry
sludge): --

Others if any: --

SE
AC-A

GENDA-00
00

00
04

59



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 29
of 70

Vijay Kulkarni (Chairman
SEAC-I)

Mode of Disposal
of waste:

Dry waste: Non Hazardous waste will be disposed off as per norms.
Wet waste: --
Hazardous waste: Hazardous waste will be disposed off as per Hazardous waste rule 2016.
Biomedical waste (If
applicable): --

STP Sludge (Dry
sludge): --

Others if any: --

Area
requirement:

Location(s): within plot
Area for the storage
of waste & other
material:

--

Area for machinery: --
Budgetary allocation
(Capital cost and
O&M cost):

Capital cost: --

O & M cost: --

37.Effluent Charecterestics
Serial

Number Parameters Unit Inlet Effluent
Charecterestics

Outlet Effluent
Charecterestics

Effluent discharge
standards (MPCB)

1 pH -- 6 to 9 6 to 9 6 to 9
2 COD mg/lit 25000 to 27000 250 < 250
3 BOD mg/lit 7000 to 8000 100 < 100
4 TDS mg/lit 1000 to 1500 2100 < 2100
5 TSS mg/lit 100 to 200 100 < 100
6 Oil & Grease mg/lit 15 to 20 10 < 10

Amount of effluent generation
(CMD): 799 cmd

Capacity of the ETP: Adequate sized ETP capacity will be provided during detailing
Amount of treated effluent
recycled : 770 cmd

Amount of water send to the CETP: 29 cmd
Membership of CETP (if require): --

Note on ETP technology to be used
High COD & TDS > Equalization tank > Neutralization tank > MEE > ATFD >
Permeate to ETP, Low COD & TDS > Equalization tank > Neutralization tank > Pri.
Clarifier > Aeration tank > Sec. clarifier > Disinfection tank > Pressure sand filter
> Activated carbon adsorber > Ultrafiltration > Reverse osmosis

Disposal of the ETP sludge ETP sludge will be sent to CHWTSDF.

38.Hazardous Waste Details
Serial

Number Description Cat UOM Existing Proposed Total Method of Disposal

1 Used/ Spent Oil 5.1 KLPA -- 1 1
CHWTSDF/ Sale to
Authorized party

approved by MPCB

2 Exhaust Air or Gas
cleaning residue 35.1 TPA -- 2 2 To CHWTSDF

3
Chemical sludge from
waste water treatment

and MEE salts
35.3 TPA -- 2700 2700 To CHWTSDF

4 Discarded Drums,
carboys etc 33.1 Nos/

annum -- 1000 1000 Authorized MPCB
Drum Recycler

SE
AC-A

GENDA-00
00

00
04

59



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 30
of 70

Vijay Kulkarni (Chairman
SEAC-I)

5
Process wastes,

residues and sludge
(Paint cans, brush etc)

21.1 TPA -- 1 1 To CHWTSDF

39.Stacks emission Details

Serial
Number Section & units Fuel Used with

Quantity Stack No.
Height
from

ground
level (m)

Internal
diameter

(m)
Temp. of Exhaust

Gases

1 96 TPH Boiler Coal: 17455 Kg/ Hr 1 76 3 140

2 15 Lac kcal/ Hr
Thermic fluid heater Coal: 564 Kg/ Hr 2 30 0.55 150

3 15 Lac kcal/ Hr
Thermic fluid heater Coal: 564 Kg/ Hr 3 30 0.55 150

4 750 KVA DG set HSD: 150 Lit/ Hr 4 5 m above
building -- --

5 750 KVA DG set HSD: 150 Lit/ Hr 5 5 m above
building -- --

40.Details of Fuel to be used
Serial

Number Type of Fuel Existing Proposed Total

1 Coal -- 446 TPD 446 TPD
2 HSD -- 300 Lit/ Hr 300 Lit/ Hr

41.Source of Fuel from nearby source
42.Mode of Transportation of fuel to site By road

 

43.Green Belt
Development

Total RG area : Green belt area: 33,072 sq.m.
No of trees to be cut
: --

Number of trees to
be planted : --

List of proposed
native trees : --

Timeline for
completion of
plantation :

As per project development phase

44.Number and list of trees species to be planted in the ground
Serial

Number Name of the plant Common Name Quantity Characteristics & ecological
importance

1 -- -- -- --
45.Total quantity of plants on ground

46.Number and list of shrubs and bushes species to be planted in the podium RG:
Serial

Number Name C/C Distance Area m2

1 -- -- --

47.Energy

SE
AC-A

GENDA-00
00

00
04

59



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 31
of 70

Vijay Kulkarni (Chairman
SEAC-I)

Power
requirement:

Source of power
supply : From MSEDCL

During Construction
Phase: (Demand
Load)

--

DG set as Power
back-up during
construction phase

2 nos. of 750 KVA DG set

During Operation
phase (Connected
load):

5000 KVA

During Operation
phase (Demand
load):

5000 KVA

Transformer: --
DG set as Power
back-up during
operation phase:

2 nos. of 750 KVA DG set

Fuel used: HSD
Details of high
tension line passing
through the plot if
any:

--

48.Energy saving by non-conventional method:
--

49.Detail calculations & % of saving:
Serial

Number Energy Conservation Measures Saving %

1 -- --

50.Details of pollution control Systems
Source Existing pollution control system Proposed to be installed

Air
pollution -- For Boiler (Lime treatment, ESP, Stack), For TFH

(Cyclone followed by Bag filter, stack)
Water

pollution -- ETP, RO, UF, MEE, ATFD

Hazardous
waste -- To CHWTSDF/ Disposal to Authorized parties

Noise
pollution -- Acoustic enclosure, Silencer, PPE

Budgetary allocation
(Capital cost and

O&M cost):

Capital cost: --

O & M cost: --

51.Environmental Management plan Budgetary Allocation
a) Construction phase (with Break-up):

Serial
Number Attributes Parameter Total Cost per annum (Rs. In Lacs)

1 -- -- --

b) Operation Phase (with Break-up):

SE
AC-A

GENDA-00
00

00
04

59



Abhay Pimparkar (Secretary
SEAC-I)

SEAC Meeting No: 203rd (Day-3) Meeting Date:
August 11, 2021

Page 32
of 70

Vijay Kulkarni (Chairman
SEAC-I)

Serial
Number Component Description Capital cost Rs. In

Lacs
Operational and Maintenance

cost (Rs. in Lacs/yr)

1 Air pollution control

Installation of ESP,
Lime treatment, bag

filters, scrubber
system for process

emissions, odor
control, etc

2500 250

2 Water pollution
control

Construction of STP,
ETP, RO, MEE 500 100

3
Environment
Monitoring &
Management

Installation of online
monitoring, analytical

facilities,
50 15

4 Occupational Health &
Safety

Construction of OHC
and its facilities 25 10

5
Green Belt

enhancement &
maintenance

Plantation, irrigation,
fertilizers, pesticides 20 5

6 Solid waste
management

Construction of
storage area for

wastes, equipment’s
for collection and

transport

5 10

7 Green initiative Installation of LED 10 2

8 Green initiative
Installation solar lights

along road, Solar
bulbs

25 5

9 Green initiative

Rain water harvesting
(Development of paved

area, Channeling of
storm water drain,

Construction of
ground water
recharge pit,

Construction of RWH
tanks)

50 5

51.Storage of chemicals (inflamable/explosive/hazardous/toxic
substances)

Description Status Location
Storage
Capacity

in MT

Maximum
Quantity

of
Storage
at any

point of
time in

MT

Consumption
/ Month in

MT
Source of

Supply
Means of

transportation